@ MANBULA

THER
PARTS

@ CATALOGUE

BIGHORN
HOMESTEAD 200 HL  P.R. OF CHINA




Parts catalogue

Brand Editor
Product ENGINE Auditor
Model GY6 177c

Adaptation

200CUV GV/GVX




REF. No. PART No. DESCRIPTION QTY PART NAME REMARK
1 1ME1119100 COVER COMP HEAD 1 |EIskE
2 1ME1119300 GASKET HEAD COVER 1 [EILEZBHE
3 1ME1116900 AERATION HEAD COVER 1 [BRESRAR
4 1ME1116800 AERATION CAP 1 |[f=BESES
5 1ME1119600 TUBE BREATHER 1 [frskiEAE
6 1ME1119700 TIE-IN 1 |[EELAn
7 1ME1118000 AERATION TUBE ASSY 1 [BSEAH
8 1ME1118800 WASHER 1 [BRERR2
9 1ME1481000 AERATION WASHER 2 1 (BEERAF
10 1ME1481100 WALVE ASSY 1 (BEEs
11 |oteasoeozz102300 [P 4 |AmEzEEE ()
12 |1ME1482100 My DUCTONSYSTEVE Ty g 1 g
13 9184306040102300 l\BAf;))I:IO (GB/T16674.1) 2 |GBIT 16674.1 M6x40 REA=E IR (/)
14 9184306025102300 [\Bﬁgt-zrs ( GBIT16674.1) 1 |GB/T 16674.1 M6x25 SEA=HIZR(/))
15  |9673309000005300 |HOOP 9 1 |#tERT (= 09)
16 1MQ1248900 HOOP11 1 |41
17 9214340060002300 ;CBR)EW Max6 (GB/T 4 |GB/T 818 M4x6 +F 181 3L124T
REF. No. PART No. DESCRIPTION QTY PART NAME REMARK
1 1ME1217000 CAMSHAFT COMP1 1 (DAt

B

B



w

w—Q

@

@

w

N
w

ro —@

REF. No. |PART No. DESCRIPTION PART NAME REMARK
1 1ME1215000 ?S'S'EER CAMSHAFT 1 (DEHEEEAE
2 |9401308000005300 [WASHER 8 (GB/T97.1 ) | 3 |GB/T97.18 T4
3 |9320308013205300 [NUT M8 (GB/T6177.1 ) | 4 |GB/T6177.1 M8 AREZEES
4 |1ME1216400 R i e, ROCKER 1 [ mR
REF. No. PART No. DESCRIPTION QTY PART NAME REMARK
1 |1mME1111100 gsﬁzggg"rmm ) 1 |#I34E4 (2000c)
2 |[1ME1211900 SEAL VALVE STEM 2 |SrDmsgEs
3 |1ME1355100 PLUG SPARK A7TC 1 |k7Ez ATTC
4 |9184306100102300 '13606"71"4'6)"100 (GBT 2 |GB/T 16674.1 M6x100 ABEZEER (/)
5 [1ME1118100 ﬁ'éig?zggég“?m 1 &% (200cc)
6 1ME1355600 lc;‘\";SUﬁTTgQRBURETOR 1 [y
7 |1ME1355500 E\IAS;;G;(E)%R 1 (e
8 |1ME1358500 PIPE COMP IN ASSY 1 |msmEs
9 |1ME1357500 BAND INSULATER 1 |reEEEkTAL
10 |9320306010205300 [NUT M6 (GBIT6177.1 ) | 2 |GB/T6177.1 M6 ARAZEES
11 1ME1118500 Vent gasket 1 1 |BSERR1
12 |1ME1112100 PIN DOWEL 10x16 4 |EfiIs10%16
13 |[1ME1111300 BOLT M6x32 2 | Mex32
14 |9126306050102300 |BOLT M6x50 ( GB/T900) | 2 |6B/T 900 M6X50 %3k ighE:
15 |1ME1212100 VALVE EX 1 |#s
16 |1ME1211100 VALVE IN 1[S00
17 |1ME1211500 SEAL YALVE SPRING 2 |SrEEns
18 |1ME1211400 SPRING VALVE OUTER 2 |SITAwE
19 |1ME1211300 SPRING VALVE INNER 2 |SivheeE
20 [1ME1211700 RETAINER VALVE SPRING | 2 |SI %
21 [1ME1211800 COTTER VALVE 4 s8R




PART No. DESCRIPTION QTY PART NAME REMARK
1ME1410100 CARBURETOR ASSY 1 |t a s
REF. No. PART No. DESCRIPTION QTY PART NAME REMARK
1 1ME818910001 STARTING MOTOR 1 |#EzheERil
2

9214305008005300 [ SCREW M5X8 (GB/T818)

1 [ AL LR ETM5X8

9184306016102300 BOLT M6x16 (GBIT

16674.1)

2 [GB/T 16674.1 M6x16 NEA=HEER(/)\)

B



REF. No. PART No. DESCRIPTION QTY PART NAME REMARK
1 1MF1441000 AR FITTER COMPONENT | 1 |2yt
2 1ME1441100 AIR CLEANER CASE 1 |7EER A
3 1ME1445100 AIR CLEANER 1 |l
4 1ME1441200 AIR FITTER COVER IR A
5 |9271348160006300 SESTEW STA8A6 (CBIT | 5 |GB/T 845 ST4.8x 1651 3 & BT
6 1ME1443700 AIR CLEANER NUT 1 |k B
7 1ME1442300 CLAMP TUBE 4 |k
8 1ME1442500 HOSE 2 |EERRE LIS
9 1ME1442600 PLUG BREATHER TUBE 2 |[t%3kB
10 |1ME1442700 CLAMP 1|
11 |9673307000005300 | HOOP7 1R T =0T
12 |1MF1445500 PVC Cover (98) 1 |PVCiE (¢8)
REF. No. PART No. DESCRIPTION QTY PART NAME REMARK
1 1ME1541000 COVER LEFT 1 (&=
2 |9184306045102300 |BOLT M6x45 (GB/16674.1) | 5 |GB/T 16674.1 M6x45 < EAZMEIZR(/))
3 [1ME1541200 LEFT COVER PIPE 1 | KREESE
4 [1ME1541300 HOSE CLAMPS 1 |mgrkss (70-89% )
5 9184306050102300 |BOLT M6x50 (GB/16674.1) | 2 |GB/T 16674.1 M6x50 /N1 % i gk (7))




REF. No. PART No. DESCRIPTION QTyY PART NAME REMARK
1 1ME1764100 DRIVE BELT LT
2 1ME1764000 DRIVER ASSY 1 | Eshfedrt
3 1ME1761000 DRIVEN ASSY 1 | Mol
4 1ME1761500 \F;V%(';E:_T_SEGHT 10a) 6 | B LIRKELIF(T10g)
5 9401312000031300 |WASHER 12 (GB/T97.1) | 2 |GB/T97.1 12 4[4
6 [9320312018205300 2‘1U7T7l"£”)2"1'25 (GBT 2 [GBIT6177.2 M12x1.25 AR ZEEE
7 1ME1768100 GEAR KICK DRIVEN 1 |EDMNDERE
REF. No. PART No. DESCRIPTION QTY PART NAME PART NAME
1 1ME1132100 WASHER 6.5 1 2R 65
2 1ME1135100 GASKET CYLINDER 1 |EfERA
3 9184306012102300 32)'::2 (GRA16674.1) 1 PSAEEIERE (V) MeX 12
4 1ME1112100 PIN DOWEL 10x16 2 |[ENIE10x16
5 1ME1131100 CYLINDER COMP 1 |tk
REF. No. PART No. DESCRIPTION QTyY PART NAME REMARK
1 1ME1140000 CRANK SHAFT COMP 1 |HhEEATAL
2 1ME1141800 KEY 2 |8
3 1ME1163100 PISTON 1 [EE
4 1ME1163400 CLIP PISTON PIN 15MM 2 |EEMEE
5 1ME1163300 PIN PISTON 1 |EEH
6 1ME1160300 PISTON RING ASSY 1 [EERAH




REF. No. |PART No. DESCRIPTION Q'TY |PART NAME REMARK
1 |1ME1265100 DOWM SHROUD COMP | 1 |FoR=@s
2 |1ME1265300 UP SHROUD COMP 1 |rem=as
3 |1ME1265200 COVER COMP FAN 1 |wmmn
4 |1ME1261100 PAN COMP COOLING 1 |RBEs
5 |otsasosozstozsoo [P0 3 | AmELEE () MBx25
6 |1ME1265400 COOLING CATHETER 1 |waee
7 |9271348160002300 BSES'TEW STABI6 (CBIT | 4 | ook 1 474,816
8 |9184306018102300 [FOLT MEX18 4 [N () MBX18

(GB/T16674.1 )




REF. No. PART No. DESCRIPTION QTY PART NAME REMARK
GENERATOR ASSY -
4

1 |1mE8140000 e R ASSY 1 |mesnaes

2 |1MEs142000 ROTOR 1 |y

3 |1MEs141000 STATOR 1 ey

4 [9214350100002300 S]CREW Mox10 (GBITB18 | » |4 comsm s gpey

5 [9218260250100000 S]CREW MEx25 (GBITT011 [y mmsLeps

6 |9401312000031300 |WASHER 12 (GBITO7.1) | 1 |12

7 |9320312018205300 |NUT M12x1.25 (GB/T 1 |AmrzEes
61772)

8 |1ME8148000 COIL ASSY IGNITION 1 [mxzE

GB/T 5789 M6x25 7~ fijiki £ % (K)

REF. No. PART No. DESCRIPTION QTy PART NAME REMARK

GEAR STARTER R

1 1ME1551200 REDUCTION 1 |BEHTERE
SHAFT STARTER v

2 1ME1552100 REDUCTION GEAR 1 |BEHTEREH

3 1ME1559000 STARTER CLUTCH 1 |BUBEGHRAN
STARTER CLUTCH DT A e

4 1ME1553200 WASHER 1 |BHEGHEER 308

5 1ME1553100 NUT 1 |HRER

BE



REF. No. |PART No. DESCRIPTION Q'TY |PART NAME REMARK
1 |1ME1541700 E'C?\;'ETRCRANK CASE 1 |amEmE
2 |1ME1545300 ggﬁ'é'; RCRANKCASE | 1 |ssmmemmp
3 [1ME1535100 ﬁg'EETAPPET ADJUSTING |4 lsesnmigas
4 |1ME1535200 EEEE“EGNO'L FILTER 1 |ammEs
5 |1ME1536700 GAUGE OIL LEVEL 1 |zannmr
6 |1ME1536800 O-RING 31x3 1 |omignma1x3
7 |9184306110102300 ?‘?ﬁi"f‘?mo CGBIT 1 [vmikesmmte Oh) Mex110
8 |1ME1548100 g;ﬁ“é;iic?écéom 1 |mrsEEsR
9 [0184306100102300 ?‘?ﬁi"f‘?”oo (GBIT 3 | AL () MBX 100
10 |9184306095102300 ?‘?ﬁi"f‘?xgs CGBT 3 | AmEimigg (M) MEX95
1 [1ME1535300 SCREEN OIL FILTER 1 [wmmeme
12 [1ME1535410 O-RING 18x3 1 |ommisxs
13 [1ME1142500 OIL SEAL 19.8x30x5 1 |mspmsEeE )
14 |9184306030102300 |EOLT M6x30 C GB/T 2 | Amiktmigs () M6X30

16674.1)




REF. No. [PART No. DESCRIPTION QTY |PART NAME PART NAME
1 1ME1512100 BOLT STUD M8x195 2 |#342M8x195
2 1ME1512200 BOLT STUD M8x187 2 |#342Mm8x187
3 1ME1515500 PIN DOWEL 8x14 6 |EfIfH 8x14
4 1ME1516100 BOLT DRAIN PLUG 12MM 1 |BURIRER
5 1ME1516200 WASHER 12 1 |2E®20xd12x2 (fBH)
GASKET
4
6 1ME1513000 CRANKCASE ( 200cc ) 1 |FEFLEE (200cc)
7 1ME1141200 OIL SEAL 19.8x30%5 1 | HE (£)
BUSH ENGINE HANGER 2y
8 1ME1515200 RUBBER 3 |JE e
9 1MF1511000 CRANKCASE ASSY LEFT 1 |EFEEAS
10 1ME1521000 CRANKCASE ASSY RIGHT | 1 |HfafFA%
BUSH ENGINE HANGER e e s
1" 1ME1515100 RUBBER 2 |BUsEME TS
12 9184306050102300 [BOLT M6x50 (GB/16674.1) | 2 [/NAEZTHIERE (/) MBX50




REF. No. PART No. DESCRIPTION QTY |PART NAME REMARK
1 1ME1330000 OIL PUMP COMP 1 |HERES
BOLT s
2 9184306025102300 1) - o misea 4 ) 2 |GB/T 16674.1 M6x25 /NAEE=HE IR (/)
SPROCKET OIL PUMP [
3 1ME1332500 DRIVEN 1 |WUHRER
4 9320306010205300 [NUT M6 ( GB/T 6177.1 ) 1 |GB/T6177.1 M6 NAE=HIZE
5 1ME1333000 CHAIN OIL PUMP 1 (HUEREESR
6 1ME1332600 SEPARTOR OIL 1 [AURRERS
BOLT s
7 9184306012102300 e (oo misera 4 ) 2 |GB/T 16674.1 M6x12 NEE=HEIBR (/)
REF. No. PART No. DESCRIPTION QTY |PART NAME REMARK
1 |1ME1221300 SASKE ! TENSIONER 1 | EmERimRgnR
PIVOT CAM CHAON
2 1ME1225100 TENSIONER 1 [FOFFIRET
3 1ME2359200 O-RING 14x2.65 1 |OELE14x2.65
BOLT s
4 9184306025102300 1) - o misea 4 ) 2 |ABE=mEEe ()
5 1ME1221000 LIFTER ASSY TENSIONER | 1 |[ERtSRIBRRAS
6 1ME1223300 SCREW PAN 1 |
7 1ME1223100 TENSIONER CAM CHAIN 1 |EmHERTDAF
COMP.
8 1ME1224100 GUIDE COMP CAM CHAIN | 1 |IERH§ERS4T
9 1ME1223000 O-RING 10%1.8 1 |OEUERZEE10x1.8
10 1ME1219000 CHAIN CAM 1 |ERHESR




REF. No. | No. DESCRIPTION QTY |PART NAME PART NAME
1 |1ME134220001  |RIGHT OIL HOSE 1 |smE
2 [1ME134230001  [LEFT OIL HOSE 1 |mmeE
3 |1ME1342400 OIL RADIATOR 1 [
4 |1ME1342500 DRAIN PLUG 4 |
5 |1ME1342600 WASHER 8 |wsmmes
6 |1MUS040100 Rubber 4 |
7 |0184306018102300 S%;T)Me”s (GBIT 4 [6B/T 5789 WX 18 AFIELEIRE (JO
8 [9184306035166300 S%;T)MGXSS (GBIT 4 |GBIT 5789 MBx35 7 fi i 4 Hilgke ()
9 |1mME1342900 UPPER CLAMPING PLATE | 2 |s® b
10 [1ME1343000 UPPER CLAMPING PLATE | 2 |ms&Fx
11 |9184306012161300 ?&L;L';"?”Z (GBI 2 |GBIT 16674.1 M6x12 AfEZEIZR (/)
12 [9330306010141300 [NUT M6 (GB/T 6187.1) 4 |GBIT6187.1 M6 ABFZEEHIZE




:51\? I
0 e &
1% 1
e o
7\

'3 3

131415

REF. No. PARTS No. PARTS NAME QTY PART NAME REMARK
1 1ME1471500 SLIENCER FIXING NUT 2 [HERETRE
2 1MF1471100 EXHAUST PIPE 1R
3 1ME1471400 EXHAUST PIPE GASKET 1| HE R
4 1MF 1471200 MUFFLER JOINT 2 (EEEEE
5 1MF1470000 MUFFLER L[ e bR
6 [9330310015261300 [§ T V1072 (GBI 2 |GBIT 6187.2 M10x1.25 7 fiyid: 2 il F1 A}
7 9402310000031300 |WASHER 10 (GB/T 96.1) 4 [GBI/T96.1 10 K#pE
8 1MU502010001 INSULATION PAD 2 [HEREAR
9 1MU5010100 LE@EE“QSS'ON DAMPER |, ARG L2 R RS IRA
10 1MU5010200 LE@';E“QSS'ON DAMPER |, AR A L2 BRI B
11 |9186310060281300 2%?]"’”0”'25*60 (GBI 5 |GBrT 5780 M10x1.25%60 7 i ke ()
12 1MF1471500 TAIL PIPE 1R
13 9401306000031300 |FLAT PAD 6 3 [re
14 9403106000000000 |ELASTIC WASHER6 3 |tk e
15 9151306016161300 |BOLT M6X16 3 |ANAISkIRFEMEX16
16 1MF1462100 SPRING A ERER I
17 1MF1463100 SLIENCER LIMIT RING 2 | AR PR AR

B



REF. No. PARTS No. PARTS NAME QTY PART NAME REMARK
1 |9184308028362300 [BOLT Mex28 11 |GBIT16674.182 12M8X28
2 |1MF2351200 GEARBOXLEFTCOVER | 1 |mmss
3 |1ME2355300 DOWEL 2 |fus11xe
4 |9184308016362300 |BOLT M8X12 1 |GB/T5787 BB RMEX12
5 |1MQ2359300 g'ZLX?gQZ'N SPACER 1 |BomEE R (82) 8.2x16x2
6 |1MF2351100 GEARBOX CASE e
7 |1MF2355400 SHIFT SMALL CAP 1 [
8 |1MF2358200 STALL BRACKET 1 |
9 [9218306015160000 ag)L(ISSOCKET HEAD 4 |GB70 WABELIZETMEX15
10 |9218306020362300 ag)L(ZOSOCKET HEAD 1 |GBIT 70.1 M6x20 AR EE SLIZ4T
11 [1MQ2355600 VENTILATION MOUTH 1 | ESEYE
LINER
12 [1ME2354600 OIL SEAL 22x48x11 2 |5u4SDD7 22x48x11
13 [1ME1516200 ALUMINIUM WASHER 1 |smmEe20Xe10X2
14 [1MU8093000 SPEED SENSOR 1 e
15 [1ME2355530 OIL PLUG 1 |mrmaR (%)
16 [1ME1535400 O-RING 18X2.65 1 |ommE18x2.65
17 |1MQ2354600 OIL SEAL 25X 478 1 [wio5xa7x8
REF. No. PARTS No. PARTS NAME QTY PART NAME REMARK
1 |1mr2352000 SPINDLE ASSY. 1 |Emms
2 |03306205x5 BEARING 6205 1 |GBrT276 H1K6205
3 [1MF2352100 SPINDLE T
4 |1ma2352700 DRIVE SPROCKET 1 |zmaee
5 |1MQ2352810 GASKET 21X30X2 1 |E21x30%2
6  |1MQ2352500 LOWSPEEDDRVEGEAR| 4 |mmx mimietor
7 |03306004x5 BEARING 6004 1 |GBT27641%6004
8 |1MQ2352600 TOOTHED CHAIN 1 |emaes




REF. No. PARTS No. PARTS NAME QTY PART NAME REMARK
1 1MF2353000 COUNTERSHAFT ASSY. 1| BlsA
2 1MQ2353100 COUNTERSHAFT 1 (R
3 1MQ2353400 GASKET25X38X1.2 4 |BE25X38X1.2
4 |1mME2353200 ’2\'5EXEZ%';(E1 :EAR'NG 2 |GB289i kil &25X29X10
5 [1MQ2354500 o SPEED DRIVEN | |EEMBsRssT
6 9431125000000000 |SHAFT RING 25X2 3 |GBIT 894.1 25 4 A% 14 £4 8
7 1MF2353800 LOW SPEED SHIFT DISC 1 |[EEmE
8 93306004X5 BEARING 6004 1 |GB/T2764ii7£6004
9 1MQ2353700 GASKET32X39.5X1.8 2 |#:@32X39.5X1.8
10 9971032371300000 g‘ff;;ﬁfEAR'NG 1 |GB289i&EHE32X37X13
11 1MQ2354700 DRIVEN SPROCKET 1 [MEhiEse
12 9431132000000000 |SHAFT RING 32 1 |GB/T894. 14 I /8132
13 1ME2353900 DOUBLE SIDE SHIFTDISC | 1 |WEika
14 1MQ2354300 g?AHR%FEED DRIVEN 1| EnE B 31T
15 1MF2353200 TRANSITION GEAR 19T 1 [iEse19T
16 93306204X5 BEARING 6204 1 |GBIT2764i/£6204




REF. No. PARTS No. PARTS NAME QTY PART NAME REMARK
1 1MF2354000 K‘SEEMED'ATE SHAFT 1 | il
2 1MF2354100 INTERMEDIATE SHAFT 1 g
3 93306004X5 BEARING 6004 1 |GB/T276 %fi/k6004
4 1MF2354200 GEAR 48T 1 |ife48T
5 93306204X5 BEARING 6204 1 |GB/T2764i/£6204
REF. No. PARTS No. PARTS NAME QTY PART NAME REMARK
1 1MF2355000 SECONDARY SHAFT ASSY| 1 |W&dhsi e
2 93306204X5 BEARING 6204 2 |GB/T276 %ili/k6204
3 1MF2355200 BUSHING 21x32 1 |#E21X32
4 1MF2354200 GEAR 48T 1 |¥ikt48T
5 1MF2355100 SECONDARY SHAFT 1 |k




REF. No. PARTS No. PARTS NAME QTY PART NAME REMARK
1 1MF2356000 OUTPUT SHAFT ASSY. 1 (4 th Al
2 9184308025262300 [BOLT M8x25 (GB/T 16674.1| 6 [GB/T16674.1 /i 2212 1:M8X25
3 93306206X5 BEARING 6206 2 |GB/T276 %i7%6206
4 1ME2354800 OUTPUT SHAFT 1[4 gl
5 1MF2356200 OUTPUT GEAR 62T 1| iite2T




REF. No. PARTS No. PARTS NAME QTY PART NAME REMARK
L TN 1 |1mF2358000 SHIFTING MECHANISMAS] 1 |#essiiisits
— - =~ v 2 |1MF23s8100 SHIFT DRUM 1 |mebis
’ 9 | J.“' -3 \. 3 [9431112000000000 |SNAP RING 12(GB894.1) | 2 |GB89A1 Mtk 12
“r' ‘,‘ 4 |1Maz3s8800 SHIFT FORK 2 |mx
;“ " 5 [1MQ2359200 LOW SPEED FORK SPRIN{ 1 |/t X s
( | 6 |1MQ2358900 SHIFTING FORK SHAFT | 1 |18
i ! 7 |1maz3sea00 SHIFT SPRING COVER 1 |
; 8 |1MQ2358300 SHIFT GEAR 1 [pman e
; | 9 [1MQ2358400 SHIFT CAM 1 et
"‘ ! 10 |1MQ2359600 O-RINGS 9X1.8 1 |omm ox1.8
| 1 |1MQ2358700 SHIFT LIMIT SPRING 1 | s
! C M L "‘ 12 |1MQ2359500 O-RINGS 13X1.8 1 |ommizs
13 |1MQ2358500 SHIFT STOP ROCKER 1 | st
14 |1MQ2358200 SHIFTING GEAR 1 |
15 |1MQ235860001  |SHIFT SHAFT 1 |ssehusn
16 |2MU8062000 FILE DISPLAY 1 |pmasrx
17 |9401310000031300 |FLAT PAD 10 1 |10
18 [9431232000001100 |SHAFT RING 9 1 |cBreos.1immsEe
19 |915130601562300 |BOLT M6X15 1 |stemex1s
20 |9403306000002300 |ELASTIC WASHER 1 |eBrrosspt e
21 9401306000031300 |FLAT PAD 6 1 |F2E 6

22 1ME2359600 SHIFT CABLE TRAY U EE T RS £




REF. No. PARTS No. PARTS NAME QTY PART NAME REMARK
1 ENGINE ASSEMBLY 1 |gam
2 |9186308055262300 ?‘?ﬁi"f{?xs‘r’ CGBT 1 |GBIT 16674.1 M8x55 7 fai%: - Hitg ke (h)
3 |9184308030202300 ?(%L;nﬁxso = 2 |GBIT 16674.1 M8x30 ABEZEBR(N)
4 |1ME1515200 REAR ELASTIC INSTALLAT| 1 |jssitiizegs-tv
5 [9186310030281300 |[FLANGE BOLT M10X1.25X3| 1 | cfisi % ii#z4eM10X1.25X30
6 |9184308035202300 [BOLT M8X35 1 | sk mexas
7 |1MF2351400 CONNECTING PLATE LEFT| 1 |tz
8 [9330308013241300 [NUT M8 1 |Meg Bz
9 |0184308025262300 [BOLT M8X25 1 | skt mexes
10 |9330310015261300 [NUT M10 GBIT 61872 2 |GBIT 6187.2 M10F1 81821
11 |1MF23s1800 SIDE PANEL 1 |mabiesem
12 |1mus012000 SHOCK PAD 1 |
13 |9186310020281300 |BOLT M10X1.25%20 1|5 s L EREEM0X1.25X20
14 |1MF2351600 CONNECTING PLATE 1 [t




¥
[i4 2| B2
< el el e
= BRI R
4
AT
=
[
« o
- w | K
w| £ X M%
HEIEIEE ol Z
S| =|2lg| |8|e
Tmﬁ%ﬁ%ﬁ,ﬂﬁ
m%@mxm%%Bmx
o || E|H|F|E|E|O| &
_mv.12421112
- >
5 0
0
w (22 <|x|£
= 3 Sls|8|2
z ® NEE
E 5 N
o ol 2
Elelg ol & Ef2
Rmbggﬂuhg
(el 212121 81822
olc|dlala|lF|[F|lmo|a
o
o
S
m o
elelel2lele|8]2
S|lol=s|lolo]|lo|lw]o
Js19(glel12[(55]2
s(s1QIlI5[3F181213
z(2l2|8(8|s[(8(3]2
Ql<-lo]lo|lo|lo|Q|2e
Flo|lw oIS |IR|IS|R]|©
x(2]2]2]|2(2(2]35]2
<|S|2|Z|2|2|2|8|=
[N I B R I B I N
S
z
Ll N[o]|[w]of~] o
w
['4

=y
i

(€

(o]

g

iy
W,
&




REF. No.[PART No. PART NAME Q\'(T PART NAME REMARK
1 1MU6011410 Fixed Hood Latch Hook 1 [HRHLEE )
12 2 1MU6011500 Ring 2 |RAEEE
14 3 1 1MU60112041 Removable Hood Cover(Red) 1| AT AR (SEIE L)
: 1MU60112072 Removable Hood Cover(Blue) 1 | H AR (A )
1MUB0112025 pomovable Food Cover(Fear 1 (i s s % )
3 [1MU6B0112081 Removable Hood Cover(Camo) 1 |FIEEEREEE)
1MU60112014 'Ijii:r;c\)vable Hood Cover(Carbon 1 | e i)
1MU60112055 Removable Hood Cover(Orange) 1 |FUmmE )
1MU60112083 Removable Hood Cover(Camo2) 1 |FIEE(XF2)
-L Sosetal Biitial 1MUB0111041 Removable Hood(Red) 1 | AT (BB L)
1MU60111072 Removable Hood(Blue) 1 |FIEE(FAE)
H-L Special Edition po—
1MU6B0111025 Removable Hood(Pearl White) 1 |AIEE@ERKA)
4 ]11MU60111081 Removable Hood(Camo) 1 |FIEEEE)
1MU60111014 Removable Hood(Carbon Fibre) 1 | HT B (R AT )
1MU6B0111055 Removable Hood(Orange) 1| AT (R )
1MUB0111083 Removable Hood(Camo2) 1 |BUEE(EKF2)
5 ]9312306000105300 |Spring Nut M6 (QC/T 608) 9 |QC/T 608 M6 BE! R ZE 1R
6 |1MU6011300 Fixed Hood Ring 2 |FESEZTERE
7 19275360160111300 |Screw M6%16 (GB/T 973) 14 |GB/T 973 M6x16 +F AR LIRET
8 |9271342160002300 |Screw ST4.2x16 (GB/T 845) 6 |GB/T 845 ST4.2x16 +F1&RE LA KIRET
9 |1MU514040122 Dump valve Frame 2 [{EifE] i S ZEAR
10 |9271348160006300 |Screw ST4.8x16 (GB/T 845) 6 |GB/T 845 ST4.8x16 +F1&E L B KIRE]
11 ]12MU6019100 Grill, Front 1 | R R
12 |9397342000002300 |Spring Nut ST4.2 (Q397A) 9 |Q397AST4.2 BH#E RS
13 19271342130006300 |Screw ST4.2x13 (GB/T 845) 16 |GB/T 845 ST4.2x13 |4 3k [ BURAT
14 |1MU5660400 Shift Rod Rubber Sleeve 2 [P E
15 |1MU6140810 Reflecting Film(Amber) 2 | ROGREBERIE)
16 [2MU6019300 Grille | TS R AR AR
17 |2MU8020500 LED Lights 2 | J7MLEDHT LT
18 |2MU8017200 Mounting Plate (L) 1| HTRAT 76 4R
19 [2mMU8017100 Mounting Plate (R) 1 |HTRIT A e
20 [9214340250001300 |Screw M4X25 8 |GB/T 818 M4x25 Al fit S i4T
21 [2MU8017300 Spring 8 | RIS
22 |(2MU6301200 H-L Special Edition Decal 2 [H-L Special Edition/lfift




REF. No.|PART No. PART NAME v PART NAME REMARK
1 1MU603111001 RR Upper Rear Mudguards Rear 1 e A5G B
2 [1MU602811001 LR Upper Rear Mudguards Rear 1 G2 AR B
3 |9275360160111300 |Screw M6%16 (GB/T 973) 22 |GB/T 973 M6x16 +F1& K RLIRE]
4 [1MU602710001 LR Upper Rear Mudguards Front 1 (a2 £ R AR T B
5 |[1MU602910001 RR Upper Rear Mudguards Front 1 s A5V B
6 |2MU601810001 Upper Front Mudguards - RH 1 |ATE A YRR
7 19275360250111300 |Screw M6x25 (GB/T 973) 2 |GBI/T 973 M6x25 +F1& K7 LIR4T
8 |9271348160006300 [SCREW ST4.8x16 (GB/T 845) 4 |GB/T 845 ST4.8x16 +F 18 LA BIRET
9 ]9271348190006300 |Screw ST4.8x19 (GB/T 845) 4 |GBI/T 845 ST4.8x19 +F18& LB BIRET
10 |9312306000105300 |Spring Nut M6 (QC/T 608) 2 |QC/T 608 M6 BEUIREZIRE
11 ]12MU601710001 Upper Front Mudguards - LH 1 | R4 22 £ AR




REF. No.|PART No. PART NAME v PART NAME REMARK
1 1MU6014120 Panel, Instrument 1 ks
2 [1MU5650100 Cover, Shift Lever 1 |EEFh e s
3 |9271348160006300 |Screw ST4.8x16 (GB/T 845) 11 |GB/T 845 ST4.8x16 + &R L B KIRET
4 [1MU6014500 Switch Cover 6 [FRAR
5 |1MU601421001 Steering Wheel Under Cover 1 |7 AE R R
6 [9397342000002300 |Spring Nut ST4.2 (Q397A) 10 |Q397A ST4.2 [ ¥ iR Bt
7 |1MU601460001 Switch Plate 1 YR B TP
8 |9271348190006300 |Screw ST4.8x19 (GB/T 845) 2 |GB/T 845 ST4.8x19 +F 18 LA BIRET
9 |1MU601440001 Cover, Glovebox 1 |EREHR
10 [9275360160111300 |Screw M6x16 (GB/T 973) 7 |GBIT 973 M6x16 +1& K fRLIR4T
11 19271342130006300 |Screw ST4.2x13 (GB/T 845) 5 |GB/T 845 ST4.2x13 +F &R LB KIRET
12 |1MU6032100 The Water Retaining Plate 1 |BREFWHEA
13 19928042000000000 |Tie L=4x200 3 |35 (L=4%200)




QT

REF. No.| PART No. PART NAME v |PART NAME REMARK
1 [1MUB02410001 Left Mudguards 1 | EEfEEER
2 |9271348160006300 |Screw ST4.8x16 (GB/T 845) 6 [GB/T 845 STA.8X 16 —F-Hifk Sk 1 HohghT
3 |1MUB011300 Fixed Hood Ring 2 (FTESETRRE
4 |9275360160111300 |Screw M6x16 (GB/T 973) 8 |GBIT 973 M6x16 +F AR Li24T
5 |9271348190006300 |Screw ST4.8x19 (GB/T 845) 2 |GBIT 845 ST4.8x19 +P i SLE WIB4T
6 |1MU602310001 Rear Floor 1 | ERER2
7 |9397342000002300 |Spring Nut ST4.2 (Q397A) 4 |Q397AST42 EWER 128
8 |1MUB02510001 Right Mudguards 1 |BREER




REF. No.|PART No. PART NAME v |PART NAME REMARK
1 [1MUB01610001 Upper Floor 1 |RATE
2 |9397342000002300 |Spring Nut ST4.2 (Q397A) 30 (Q397A ST4.2 BE R 126
3 [1MU6016300 Retaining Rubber Clip 1 |BKREEZHER
4  [1MU6016210 Retaining rubber 1 [BIRIEKER R
5 [1MU601910001 Foot Cover - LF 1 |ZERIEAR AR
6 |9271348190006300 |Screw ST4.8x19 (GB/T 845) 2 |GBIT 845 ST4.8x19 + &£ SL E KIR4T
7 [9275360160111300 |Screw M6x16 (GB/T 973) 10 [GB/T 973 M6x16 + 218 A 7 3L824T
8 [1MU602110001 Foot Cover - RF 1 |BHIBEAR AR
9 [1MU601510001 Lower Floor 1 | AR
10 |9271348160006300 |Screw ST4.8x16 (GB/T 845) 13 |GB/T 845 ST4.8x16 + & i L B K424T
11 |1EU6110110 Waring Decal 1 (Aluminum Plate) 1 AT (9830
12 |9441004010000000 |Rivet4x10 4 (GB/T 12617 4x10 8047
13 [9402305000031300 [Washer 5(GB/T 96.1) 4 (GB/T96.15 ARHE
14 |9218380650261300 |Bolt M8x65 1 |GBIT 70.1 M8x65 P/ f [ ki Sk T
15 |9340308013261300 |Nut M8 2 |GBIT 6170 M8 AMEIEE




REF. No.[PART No. PART NAME v PART NAME REMARK
1 1MU602610001 Chassis Shield 1 |REFR
2 [9275360160111300 |Screw M6x16 (GB/T 973) 18 |GB/T 973 M6x16 +F & AR SLIRET
3 [1MU602210001 Large Storage 1 |BY5E
4 |1MU6180800 Heat Insulation Film 1| E AR
5 9402308000031300 |Washer 8 (GB/T 96.1) 18 |GB/T 96.1 8 K#[&




QT

REF. No.[PART No. PART NAME v |PART NAME REMARK

1 |1MUX542301 Front Shock Strut Body Assy, L 1 | RS AL SIS
2 1MUX542501 Front Shock Strut Body Assy, R 1 |TRE A S A S
3 |9330314021361300 [NutM14x1.5 (GB/T 6187.2) 2 |GB/T 6187.2 M14x1.5 7N ff1%: [ H 4R BF
4 [1MU5427000 Bearing35 2 |kBhh&35
5 19430164000000000 (Circlip 64(GB/T 893.1) 2 |GB/T 893.1 64 LA 341
6 [1MU5455300 BrakeDisc - F 2 |
7 |1MU545510001 Hub - FR Wheel 2 |RiEeE
8 |1MU5555200 Bolt 8 |EkeiRHE M12x1.25%36
9 19151308020281300 [Bolt M8x%20 (GB/T 5783) 8 |GB/T 5783 M8x20 / ffi Sk #4:
10 |1MU5426000 Grease Fitting M6 2 |GB 1152 M6 iHitF
11 |1MU5424000 Ball Joint Stud 2|l % SR I Y
12 |1MU542320001 Coupling Mounting Plate 2 | 2 AR
13 19254360160101300 |Bolt M6x16 (GB/T 819.1) 4 |GB/T 819.1 M6x16 - 4# T kR4
14 19383310016261300 |Slotted Nut M10x1.25 (GB/T 9459) 2 |GB/T 9458 M10x1.25 /N fi Jf 1 B}
15 |9500325025002300 |Cotter Pin 2.5x25 2 [GB/T 91 2.5x25 JT 144
16 |2MU5431010 A-Arm ,R 1 | AR
17 [9330312018261300 Nut M12x1.25 (GB/T 6187.2) 4 |GB/T 6187.2 M12x1.25 75 ik == 1H H Bl R £}
18 |1MU5412000 Bushing 4 |AEZhE
19 |1MU5410100 A-Arm Pivot Shaft 4 |AE i M12x1.25x75
20 (2MU5411010 A-Arm,L 1| e ARSI
21 [1MUX542020 Upper Pivot Ball ASSY 1| EEkmifc

21-1 19401314000031300 WASHER 14 (GB/T 97.1) 2 |

21-2 |1MU5420900 SPACER RUBBER 2 |k

21-3 |1MU5420200 UPPER PIVOT BALL 2 [ERBIA

21-4 |1MU5420300 LOWER PIVOT BALL 2 [EkwiB
22 [1MU5450100 Front wheel mounting shaft 2 | HiFe 2




REF. No.[PART No. PART NAME v PART NAME REMARK
1 1MU551020001 Bolt M10%1.25%x80 4 |JE A %
2 1MU5510300 Bush 1, Arm 20 |fak EABBRGE)
3 |1MU5510500 Coller Rear , L Lower 4 |BEETABRE
4 [1MU5531000 Arm Set,Rear .R Upper 1 |EALABIEREAY
5 |1MU5511000 Arm Set,Rear .L Upper 1 |EELABIREAN
6 [9330310015261300 |Nut M10x1.25 (GB/T 6187.2) 14 |GB/T 6187.2 M10x1.25 NEE=H B RS
7 [1MU5533010 Arm Set,Rear .R Lower 1 |EETABIREAN
8 |1MU5513010 Arm Set,Rear .L Lower 1 |RETABEEAH
9 [1MU5514600 Collar Upper 2 |[EHUBLRRE
10 |1MU551430001 Bolt M10%1.25x135 2 |JE RN e
11 |1MU5520100 Bolt M10%1.25x50 4 |BERELZERIZER M10%1.25%50
12 [1MU55210021 Shock ASSY, Rear 2 |JEIRURARAM (D)
13 |1MU5514500 Collar Lower 2 [EHUBTFRE
14 |1MU5515000 Seal 61.543 12 2 [H%f 61.543 12
15 |1MU551410001 Knuckle 2 |BERT
16 |1MU5517000 Bearing34 2 |BEHF34
17 ]|1MU5516000 Seal 58 41.2 12 2 | 5841.212
18 |9430158000000000 |Circlip 58(GB/T 893.1) 2 |GB/T 893.1 58 AT 44
19 |1MU551420001 Bolt M10x1.25x110 2 |[JER b g
20 [1MU555510001 Hub, FR Wheel 2 |REH
21 [1MU5555400 Brake Disc, R 2 |(JEmERA
22 [1MU5555200 Bolt 8 [JEHIZHE M12x1.25%36
23 [9151308020281300 |Bolt M8x20 (GB/T 5783) 8 |GB/T 5783 M8x20 7 ffi kg4
24 [1MUX551400 Rear Hub ASSY VAR VEP SR W5y
25 [1MU551010002 Bolt M10%x1.25%x174 2 |5 FAE e
26 [1MU5510400 Collar Rear,L Upper 2 |EELABRE
27 |1MU5555300 Qil Seal 2 | SR




2

REF. No.[PART No. PART NAME Q\'(T PART NAME REMARK
1 [1MU5652000 Parking cable 2 |HEHRAY
2 [9186308016266300 |Bolt M8x16 (GB/T 5789) 2 |GB/T 5789 M8x16 /NAA=HE12(KX)
3 [1MU5650300 Parking Handle Axis 1 |EHERRH
4 [1MU5650200 Spring - Parking Handle 1 |[BREARRNE
5 |1MU5650400 Bushing 1 |HERZERE
6 [9330306010141300 |Nut M6 (GB/T 6187.1) 1 |GB/T 6187.1 M6 ABE=HRHIRE
7 |1MU5651000 Parking Handle ASSY 1 |HEFRNEEA
8 |9401312000031300 (Washer 12 (GB/T 97.1) 1 |GB/T 97.1 12 F&E
9 |9403112000000000 |Spring Washer 12 (GB/T 93) 1 [GB/T 93 12 HHRE
10 |1MU5610910 Bush B 1 (A EHEPgRB
11 19186310020281300 |Bolt M10x1.25%20 (GB/T 5789) 8 |GB/T 5789 M10x1.25x20 /NA A =HIR#2(K)
12 |1MU561300001 Column,Steering 1 |BEEERE
13 [2MU5610100 Holder,Steering Wheel 1 | FEREEE
14 19350312018261300 |Nut M12x1.25 (GB/T 6173) 1 |GB/T 6173 M12x1.25 N &HIZE
15 |1MU5611000 Wheel,Steering 1 | FEEEH
16 [9218250200100000 |Screw M5x20 ( GB/T 70.1 ) 6 |GB/T 70.1 M5x20 [ /5 £ [ ki Sk 4T
17 12MU5610200 Cover,Steering Wheel 1 |5 BB AR v
18 |9431116000000000 |Circlip 16 2 |GB/T 894.1 16 M A5 44
19 |1MU5616020 Padel,Brake 1 [RIZERA
20 [1MU5610400 Spring A,Brake Padel 1 |RIZERTRNE
21 [9500325025002300 |COTTER PIN 2.5%25 2 [GB/T 91 2.5x25 FFO44
22 [1MU5610300 Spring, Throttle 1 PHEIBEATRIEE
23 [1MU561401001 Padel, Throttle 1 [l TEsAE




2

REF. No.|PART No. PART NAME v PART NAME REMARK
24 [1MU5615000 Cable, Throttle 1 PRITHIRAH
25 |934031201826130(Nut M12x1.25 (GB/T 6171) 1 |GB/T 6171 M12X1.25 /5 i &t
26 |1MU561070001 Cover, Steering 2 |J7 LG MG i
27 [1MU5610810 Bush A 1 [FAEEPgRA
28 |1MU5612000 Steering ASSY 1 |FENas
29 ]19401310000031300 [Washer 10 (GB/T 97.1) 4 |GB/T97.110 F&E
30 [9173310055281300 |Bolt M10x1.25x55 2 |GB/T 31.3 M10x1.25x55 /XA SLIZAT 7L 1842
31 ]9383310016261300 [Slotted Nut M10x1.25 (GB/T 9459) 2 |GB/T 9458 M10x1.25 NAFEIZE
32 ]9330310015261300 |Nut M10%1.25 (GB/T 6187.2) 4 |GB/T 6187.2 M10x1.25 AEA=H B SRS
33 |1MU5617000 Tie Rod End B 2 | EIKSLTs
34 [9350305080011300 |Nut M5 (GB/T 6172) 2 |GB/T 6172 M5 REEE
35 |2MU561811001 Horn Switch Bracket 1 |rm#E e
36 9214340060002300 [Screw M4x6 ( GB/T 818 ) 2 |GB/T 818 M4x6 |- Afifil I HR4T
37 [2MU5619000 Plastic Sleeve Bracket 1 |FFRSCARAE
38 |2MU5618000 Steering Wheel Plastic Sleeve 1 D7 kA
39 [2MU5610600 Horn Switch U PAEC S SS
40 |9271348160006300 |Screw ST4.8x16 (GB/T 845) 1 |GBI/T 845 ST4.8x16 | A i 3k H BURET
41 |9402306000031300 [Washer 6 1 |GB/T 96.1 6 K pE




PART No. PART NAME Q\'(T PART NAME
1 |1MU545030001 Nut + Wheel 8 [HLi R
2 [1MU5456110 CAP - Wheel Center 2 it e
3 |1MU5456000 Rim (AL) 2 (fh%eh
4 19925241208060000 |Tire - FR25%8-12 Off Road 2 |15 /il AT24x%8-12(J71%P3066)
5 |1MU5554000 Valve - Rim(TR412) 2 [RIIMEALE
6 [1MUX546320 Tire ASSY FR (AL) 24x8-12 (P3066) | 1 [ABIRAM (45) 24x8-12 I35 kA
7 |1MUX546120 Tire ASSY FL (AL) 24x8-12 (P3066) | 1 [Zcwifedifl (45) 24x8-12 155w /ifif
8 [9500340032002300 (Cotter PIN 4x32 2 |GB/T 91 4x32 FF4H
9 |1MU5450400 Slotted Nut 2 |NAEFEES M20x1
10 [9408320000001300 [Washer 20 (GB/T 1230 ) 2 |GB/T 1230 20 NEMWAERERE




REF. No.[PART No. PART NAME QY'T PART NAME REMARK
1 1MU545030001 Nut + Wheel 8 |RIEEERE
2 1MU5456110 CAP - Wheel Center 2 |fBRIEIFE
3 1MU5456000 Rim (AL) 2 |fBRiB
4 19925241208060000 [Tire - FR25x8-12 Off Road 2 |I57% J1fi AT24x8-12(J715P3066)
5 1MU5554000 Valve, Rim(TR412) 2 |SiEast
6 |1muxss6320 Tire ASSY RR (AL) 24x8-12 (P3066)| 1 |A/E44LEE (42) 24x8-12 (P3066)
7 |1muxsse120 Tire ASSY RL (AL) 24x8-12 (P3066) | 1 |/Jmit4ift (i) 24x8-12 (P3066)
8 |9500340032002300 |Cotter Pin 4x32 2 |GB/T 91 4x32 FFO4
9 1MU5450400 Slotted Nut 2 |NAFREZEE M20x1
10 ]9408320000001300 |Washer 20 (GB/T 1230 ) 2 |GBI/T 1230 20 N&EMASRERE
11 [1MU5710600 Clamp 1 e
12 [1MU5710800 Boot 1 |BihE
13 [1MU5710900 Circlip A 1 | KRB A
14 |1MU5710000 Rear Drive Axle ASSY ,L 1 [JEERZE LK




REF. No.[PART No. PART NAME Q'TY|PART NAME REMARK
1 1MU5820010 Head Rest ASSY 2 |3k%
2 1MU581021001 Pin,Seat ASSY 2 | R s
3 ]9186306016166300 |Bolt M6x16 (GB/T 5789) 10 |GB/T 5789 M6x16 N AA=HEIER(K)
4 |1MU5810100 Seat Lock 2 | EEERERALAR
5 |1MU5810000 Seat ASSY 1 |ERAY
6 |1MU5831000 Back Rest 1 |EEE
7 19330306010141300 |Nut M6 (GB/T 6187.1) 6 |GB/T 6187.1 M6 ~NAEA=H B IR
8 [1MU6180900 Heat insulation 1| PR ERE b




PART No. PART NAME QTY|PART NAME REMARK
1 |1MU5362000 Cable,Shifter ASSY 2 (MR e
2 [1Muses1010 Shift ASSY 1| s
3 |2MUB01430001 Shift Cover 1| B -400
4 [1MU5660100 Alxe Of The Shifter 1 |
5 |9500325025002300 |Cotter Pin 2.5x25 1 |GBIT 91 2.5x25 FF %4
6 [2MU6014500 Shift Brush 1 |7k
7 |9214350160011300 |Screw M5x16(GB/T 818) 4 (GB/T 818 M5X 16 ML k44T
8 [9350305080011300 [Nut M5 4 (GB/T 6172 M5 ANfHUEEE
9 |2MUB01440001 Pressing Plate 1 |t AR
10 |1MUB121500 Shift Decal(4 gear) 1 [P IGTE (44)




QT

REF. No.|PART No. PART NAME v PART NAME REMARK
1 |1MU8170000 Wiring Harness 1 [FEdds
2 |1MU8081000 Starter Wire 1 1 [EEEB4i1-1EBHIER
3 |1MU8082000 Starter Wire 2 1 |fEnhEB4i2-1EBi R
4 |mMes18e200 Starter Wire 3 1 [apums-rsni g
5 |1MU8030100 Lcd Meter 1 [ GR
6 [1MU8065000 Fuel Sensor 1 PREERER
7 19214350160011300 |Screw M5x16(GB/T 818) 4 |GB/T 818 M5x16 =& SLIRET
8 |9402305000031300 (Washer 5 (GB/T 96.1) 4 |GB/T96.15 KZE
9 |9403105000000000 |Spring Washer 5 (GB/T 93) 4 |GB/T 93 5 5514 E
10 |1MU8052000 Light Switch 1 TRt AR
11 |1MU8053000 Hi/ Lo Beam Switch 1 [BEAAR
12 [1MU8059000 Steering Lamp Switch 1 | A RITR
13 |1MU8054000 Override Switch 1 |OVERRIDEF &
14 |1MU8051000 Ignition Switch 1 [BSA
15 |1MU8064000 Horn 1 [eBRIIN
16 [1MU8020800 Flasher Relay ASSY ( Led ) 1 | INJEnS 28 (LED)
17 ]1MU8091000 Reverse Relay ASSY 1 |[BIEEISEE
18 |1MU8094000 Reverse Speed Limiter 1 |BIR4PRERES
19 |1MU8018000 Neutral Light 1 | =T
20 (1MU8063000 Accessory Socket ASSY 1 [FEea
21 [1MU8085000 Brake Switch 1 |HEIF%




QT

REF. No.[PART No. PART NAME v PART NAME REMARK
22 |1MU8096000 Regulator Rectiifier 1 |ERiRERE
23 [1MU8095000 Starter Relay 1 |EEmn4reEBEs
24 1927134816000630( Screw St4.8x16 (GB/T 845) 4 |GB/T 845 ST4.8x16 +F1&& L B LIRE]
25 [1MU8093000 Speed Sensor 1 |
26 [1MU8084000 Sensor Cable 1 |ERERRRTEL
27 |[1ME8146000 C.D.I Unit 1 |CDIEHIE
28 [1MU809700001 Battery 1 |HIR(UPG 12V 8Ah)
29 (1MU8101000 Battery Belt 2 (BRI
30 [1MU8020400 LED Tail Light,R(Driver Side) 1 |45 RJT(LED)
31 [1MU8020300 LED Tail Light,R(Passenger Side) 1 |#5RJT(LED)
32 [9186306016166300 |Bolt M6x16 (GB/T 5789) 1 |GB/T 5789 M6x16 7S i == TR A2 (K)
33 ]9271342130006300 [Screw St4.2x13 (GB/T 845) 4 |GBI/T 845 ST4.2x13 +F &R LB KIRE]
34 [9271348160006300 |Screw St4.8x16 (GB/T 845) 4 |GBI/T 845 ST4.8x16 +F & L B KIRET
35 9397342000002300 [Spring Nut St4.2 (Q397A) 4 |Q397AST4.2 BEHERIES
36 [9960018265000001 [O-ring 26.5%1.8 1 |GB/T 3452.1 O%![# 26.5*1.8




REF. No.[PART No. PART NAME v PART NAME REMARK
1MU5635000 Front Brakehose Assemblies ( Driver 1 | e e e
Side )
1MU5632000 Brake Master Pump ASSY 1 |%I5h =44
Front Brakehose i N
FAMEY
1MU5636000 Assemblies(Passenger Side) 1 [RAREEE
9184308030261300 (Bolt M8x30 (GB/T 16674.1) 2 |GBI/T 16674.1 M8x30 /NAEA=HEIZ®R (/)\)
9330308013241300 [Nut M8 (GB/T 6187.1) 2 |GB/T 6187.1 M8 ABE=HRHIRE
1MU5632700 Putter 1 RIZE TR 40
9500320025002300 |Cotter Pin 2.0x25 1 |GB/T 91 2.0x25 F¥ 144
9151308025281300 |Bolt M8x25 (GB/T 5783) 2 [GB/T 5783 M8x25 75 ffi iR %
9184306012161300 (Bolt M6%12 (GB/T 16674.1) 6 |GB/T 16674.1 M6x12 /N fivk 4 iRk (/)
1MU5631100 Clamp 8 | zhihiEE R
9151308025281300 |Bolt M8x25 (GB/T 5783) 2 |GB/T 5783 M8x25 /N 3LiZe
9403108000000000 |Spring Washer 8 (GB/T 93) 8 |GB/T 93 8 M HE
9401308000031300 [Washer 8 (GB/T 97.1) 8 |GB/T 97.1 8 F#E
14 |1MU5642000 Middle Brakehose Assemblies 1 [hzh 28 b i 44
Rear Brakehose N
FAMEY
15 |1MU5641000 Assemblies(Passenger Side) 1 |ERBEHREANE
16 [1MU5639000 z:je;r)Brakehose Assemblies ( Driver 1 | Bsmeme
17  |1MU5455300 Brakedisc + F 2 (HTHSER A
18 |1MU5555400 Brakedisc + R 2 |EHRAE
19 |1MUs633000 gri'ggt)Brakecallper ASSY ( Driver 1 (a0 sm
20 |1MU5634000 2,“32} Brakecaliper ASSY(Passenger | 4 |2 zertism it
21 |1MU5637000 z:jz;r)Brakecahper ASSY ( Driver 1 s smm
22 |1MU5638000 z:jir)Brakeca"perASSY(Passenger 1 |BRIEHEAE
23 19214350300012300 [Screw M5x30(GB/T 818) 2 |GBI/T 818 M5x30 +F1&# SLIRET
24 19151308020281300 |Bolt M8x20 (GB/T 5783) 4 |GB/T 5783 M8x20 XA LIZ#%
25 |1MU5633200 Inside/Outside Pad 4 |HiJERE
26 |1MU5631020 Brake ASSY 1 [ ] 2l




REF. No|PART No. PART NAME Q' [ParT NAME REMARK
1 |1mu7150030 Belt(3 POINT) 2 [ R j?ii#
2 |1mu7155000 Belt Lock ASSY 2 |zamEma
3 |1Mu7150100 Bolt 2 |suhlizt716x28
4  |1MU7150200 Spring Washer 8 |k
5 |1MU7150300 Washer 8 |wis s
6 |1MU7150400 Nut 8 |zmmE7/16
7 |1mMu7150500 Bolt A 2 |zasimien
8 |1MU7150600 Washer 4 (28
9 |1Mu7150700 Bolt 2 |ssmir716x25
10 [1Mu7150800 BoltB 2 |zsmis




REF. No.[PART No. PART NAME v PART NAME REMARK
1 [1MU5210060 Member,Roof Frame 1 1 [(FGHE A O R MBS
2 |1MU5240060 Member,Roof Frame 4 1 |7 S HE SRR AL (I JE BT S 48)
3 |1MU522000002 Member,Roof Frame 2 1 | RS R BB At
4 |1MU523000002 Member,Roof Frame 3 1 |E MR R R A
5 |[1MU583010001 Mounting Bracket 2 |JEEEy
6 [9218310035346300 |Bolt M10%x1.25%35 (GB/T 5789) 8 [GB/T 70.1 M10x1.5x35 /5 [E A+ Sk i ke
7 19186310045281300 |Bolt M10x1.25%45 (GB/T 5789) 16 |GB/T 5789 M10x1.25x45 N A= H IR (K)
8 |9330310015261300 [Nut M10x1.25 (GB/T 6187.2) 8 |GB/T 6187.2 M10x1.25 7 ff1i2: >4 T [ BiUR £}
9 ]9186310016281300 |Bolt M10%1.25%16 (GB/T 5789) 4 [GB/T 5789 M10%x1.25%16 75 i = HIIRI2 (K)
10 [9186306016166300 |Bolt M6x16 (GB/T 5789) 8 |GB/T 5789 M6x16 /NAA=HE12(KX)
11 |2MU7022010 Left Rear View Mirror 1 | ZEEMBLAE (1930
12 |2MU7021010 Rear Rear View Mirror 1 | HEMEA (1980
13 ]9332310016361300 |Nut M10x1.5(GB/T 6185.1) 8 |GB/T 6185.1 M10x1.5 /< A1 8 K& Bk
14 |2MD5082010 Bushing 4 |me GEER)
9186310045281300 |Bolt M10x1.25%45 (GB/T 5789) 4 |GB/T 5789 M10x1.25x45 N A&A=HIZR(K) e




QT

REF. No. PART No. PART NAME v PART NAME REMARK
1 |1MU525002001 Front Bumper 1 [RTRBAT S e A
2 19186308020261300 |Bolt M8x20 (GB/T 5789) 2 |GB/T 5789 M8x20 NEE=H 42 (X)
4 3 |9186310020281300 [Bolt M10x1.25%20 (GB/T 5789) 2 |GB/T 5789 M10x1.25%20 NAE=H 12 (K)
\ // 4 [1MU500010001 Plug 2 [{REFLIE K




QT

REF. No.[PART No. PART NAME v PART NAME REMARK
1 |1MU5561000 Bar ,Stabilizer 1 [EEREF
2 [1MU5560200 Bush.Stabilizer 2 |BARETEIE
3 |1MU556010001 Holder,Stabilizer Bush 2 |BE AR E AR
4 19186308020261300 |Bolt M8x20 (GB/T 5789) 4 |GBIT 5789 M8x20 NEA=HIR12(K)
5 9330310015261300 [Nut M10x1.25 (GB/T 6187.2) 4 |GB/T 6187.2 M10x1.25 NAEZE=HEBH1EE
6 [1MUS5563000 Joint - Stabilizer R 1 [BERETAIKSLER
7 |1MU5562000 Joint - Stabilizer L 1 |BEREFLIRSLET




21 Engine Mounting

QT

BEMEE | REF. No|PART No. PART NAME . PART NAME REMARK
1 ENGINE ASSEMBLY 1 [&ahL
2 1MU501040001 BOLT M10%1.25x191 1 | R2EK
3 1MU5015000 FRONT ENGINE MOUNT BRACKET| 1 |&ZIHLETHZE GERRD
4 19330308013241300 [NUT M8 (GB/T 6187.1) 4 |GB/T 6187.1 M8 H Hil &}
5 [2MU5015000 ENoINE CUSHIONING RUBSER | 4 |eamammmmee
6 |9330310015261300 |NUT M10 (GB/T 6187.2) 7 |GB/T 6187.2 M10 H B &}
7 1MU5018010 LOWER ENGINE SUPPORT 1 AR 28 v e
8 1MU551420001 BOLT M10x%1.25%x110 1R b dkigiae
9 |1MU5010200 Transmission Damper Upper B 2 |TEFE LR EPIZRB
10 |1MU5010100 Transmission Damper Upper A 2 | LIRS L REDPIERA
11 19402310000031300 |Washer 10 (GB/T 96.1) 2 (GB/T 96.1 10 K&EE
12 [9186310145281300 |BOLT M10x1.25%x143 2 |JEAR A 2 e A
13 [1MU501030001 Bolt 2 |ARIEAE b e [ e iR ke
14 [1MU5016000 R et T ENGINE MOUNT 1 | A E e SRR )
15 [1MU5017000 REAR RIGHT ENGINE MOUNT 1 | A SRR
16 |1MU6180400 Heat insulation 1R S XU RS




REF. No.| PART No. PART NAME v |PART NAME REMARK
1 [1MU7060100 Roof 1 |Tm
2 |9184308025261300 |Bolt M8x25 (GB/T 16674.1) 4 |GB/T 16674.1 M8x25 /< i< ER2(/)\)
3 |9330308013241300 [Nut M8 (GB/T 6187.1) 4 |GBIT 6187.1 M8 A A E B S8 E
4 |1MU7060200 Rubber,Roof 4 |TURBIERE
5 |9401308000031300 [Washer 8 (GB/T 97.1) 4 |GB/T97.18 FME
6 |1MU706030001 Plug ¢12 4 | TR 21805 3k
7 |1MU7060400 Roof Bolt Cover 4 | THUM s e 2%




QT

REF. No.[PART No. PART NAME v PART NAME REMARK
1 [1MUs920000 gggiee; Box ASSY (New Wrench PUl 4 | g eson (a5 s
2 1MU5921000 Box Cover,FR 1| AT AR R
3 |9186308040266300 [Bolt M8x40 (GB/T 5789) 4 |GB/T 5789 M8x40 /N fi i 4 i 1844 (OK)
4 |9330308013241300 [Nut M8 (GB/T 6187.1) 9 |GB/T 6187.1 M8 75 ffii: = 1Hi H BibR B}
5 [1MU5922010 Box Main Cover 1 (TR T AR AL
6 |1MU5924000 Box Cover,RR 1 |JE ft i rE
7 19330306010141300 (Nut M6 (GB/T 6187.1) 12 |GB/T 6187.1 M6 7~ f1ik: >4 1 F DR £}
8 |1MU6011300 Fixed Hood Ring A4 | i T B A P
9 |1MU5650300 Parking Handle Axis 4 | ZE R R A
10 |1MU5903600 Cord Stay 2 | BeFE g
11 ]1MU5900100 Pin Axle 2 | oA A
12 19501304075000000 |B Shape Pin 2 (GB/T 623 4x75 BH4H
13 |1MU5902000 Damper 2 |
14 19500301830000000 |B Shape Pin 1.8x30 6 [GB/T 623 1.8x30 B4
15 |1MU5901000 Rubber Stopper 4 [ RFSTIEE MR
16 19350308013245300 |Nut M8 (GB/T 6173) 4 |GB/T 6173 M8 7~ ffj i Bk
17 19186308020261300 |Bolt M8x20 (GB/T 5789) 5 |GB/T 5789 M8x20 /X ffii2: 4 T MEAE (K)
18 |1MU5910600 Holder,Latch 2 A4 AR
19 |9186306016166300 |Bolt M6x16 (GB/T 5789) 20 |GB/T 5789 M6x16 7 ffiik >4 Mg FE(KX)
20 [1MU5925010 Latch ASSY 1 [IWFH
21 [1MU5910700 Cap,Protector End 2 | WFEBKE
22 [1MU5910500 Spring 2 | Fis
23 [2MU5903900 Hook Plate 2 | BAE R IR
24 [2MU590370001 Plastic Sleeve 2 |HEEYEREE
25 19184306035166300 [Bolt M6x%35 (GB/T 16674.1) 4 |GB/T 16674.1 M6x35 /175 >4 MIZ K2 (/M)
26 [2MU590300001 Holder Stick ASSY 2 |BeA e T
27 [1MU5900200 Cushion Rubber 2 |JE SRR
28 |1MU6140910 Reflecting Film(Red) 4 [3MR LM )
29 [1MU7087600 Rectangular Plug 50 x 25 2 |50x25% 3k
30 [1MU5319000 Container handrail tube 2 |mRFAEHRFEAY




QT

REF. No.[PART No. PART NAME v PART NAME REMARK
1 [1MUX708500 Rear Backrest Support Packing ASSY 1 |5 %5 s 44
2 1MU5831000 Back Rest 1 |EEE
3 |9275360450111300 |Bolt M6x45 (GB/T 973) 4 |GB/T 973 M6x45 |- K i Sk 84T
4 |1MU7085000 Rear Backrest Support 1 |EEY 4
REF.No|  PART No. PART NAME v PART NAME REMARK
1 [1MUX708100 Rear Plate Packing ASSY 1 [Pk
2 1MU7081010 Rear Plate ASSY 1 |E PR
3 |1MU7087100 20X20Plug 6 |20X2075 ik
4 [1MU7080100 Front Hook Bracket 2 (RTHEEEL ST SR
5 9186306016166300 [Bolt M6x16 (GB/T 5789) 4 |GB/T 5789 M6x16 /N fiiki 4 THiig#e: (KD




REF. No. PART No. PART NAME v PART NAME REMARK
1 |1MUX708200 Tunrover Plate Packing ASSY 1 |JEEtR a AL
2 1MU5831000 Back Rest 1 |EEE
3 |1MU7082010 Tunrover Plate ASSY 1 Bt
4 |1MU7080900 Cushion Turnover Board 1 | AR L AR
5 ]9275360450111300 |Bolt M6x45 (GB/T 973) 4 |GB/T 973 M6x45-- - flli K 4t k24T
6 [1MU7080800 Cushion Rubber 2 |JERR gt
7 19271348190006300 |Screw St4.8x19 (GB/T 845) 18 |GB/T 845 ST4.8x19 |44 3k [ BURAT E[=5:
8 |9153006020108200 [Bolt M6x20 (GB/T 5786) 2 |GB/T 5786 M6x20 /N i Sk ANB AN IZAR:
9 |9350006100108200 |Nut M6 (6172) 2 |GBIT 6172 M6 75 ff1 Sk AN G AW IR BF
REF.No|  PART No. PART NAME v PART NAME REMARK
1 1MUX708040 Pedal Packing ASSY 1 B AR ke 4
2 |1MU7084000 Peda Bracket 1 |5 AR S
3 [1MuU7088010 Peda Bracket ( Driver Side ) 1 |JE s S 4
4 |1MU7089010 Peda Brackett(Passenger Side) 1 |EAMBZEE
5 9186308040266300 [Bolt M8x40 (GB/T 5789) 2 |GB/T 5789 M8x40 /N fiiki 4 THiig#e (KD
6 |9186306016166300 [Bolt M6%16 (GB/T 5789) 4 |GB/T 5789 M6x16 7~ fiii = THIRAE: (KD
7 |1MU7087200 25%25Plug 2 |25%25)71#3k




13

QT

REF. No.[PART No. PART NAME v PART NAME REMARK
1 [1MUx708500  [Roar PackrestSupport Facking 1 |
2 [1MUX708100 Rear Plate Packing ASSY 1 [P ek
3 |1MUX708200 Tunrover Plate Packing ASSY 1 |G B 4 A
4 |1MUX708040 Pedal Packing ASSY 1 | e
5 |1MU7086020 Middle Handrail 1 |EHHF
6 [9186308050262300 |Bolt M8x50 (GB/T 5789) 4 |GB/T 5789 M8x50 /i £ HZ 2 (X)
7 19330308013241300 |Nut M8 (GB/T 6187.1) 2 |GB/T 6187.1 M8 7~ ffiiki 4 1H H SR Rk
8 |1MU7083010 Support Connecting Tube ASSY 1 | SKGERE AT
9 ]9186308040266300 |Bolt M8x40 (GB/T 5789) 18 |GB/T 5789 M8x40 /X ff1ik: == [ IR (K)
10 |9501304075000000 |B Shape Pin 2 |GB/T 623 4x75 BR!4
11 |1MU7080700 Thumb Lock 1 |45y
12 |1MU7087500 40X25Plug 1 |40x25 B4k
13 |1MU7080600 Handrail Pipe 2 |JG R
14 |1MU7080210 Bushing 2 (B
15 19184308025261300 |Boltm8X25(GB/T 5789) 2 |GBIT 16674.1 M8x25 7 ffi ik £ MR (/M)
16 |1MU5900100 Pin Axle 2 | TeAH ey
17 19500340032002300 |Cotter Pin 4x32 2 |GB/T 91 4x32 FF 4
18 |1MU7120000 Belt 2 W A AL




QT

REF. No.|PART No. PART NAME v PART NAME REMARK
1 |1ME2411000 FUEL TANK 1 [miERER
2 [1MUB18010001 DAMPER,PLATE LOWER 4 | =ERES
3 |1ME241300001 FUEL CAP 1 A
4 |1ME2411600 DAMPER,PLATE UPPER 2 |IHAE e et
5 [9330308013241300 [NUT M8 (GB/T 6187.1) 2 |iEERMS
6 |1ME2411500 STAY,FUEL TANK 2 |
7 |1MU6180700 Heat insulation film 1 [ B A
8 |[1ME2400400 PIPE 2 |EAE
9 [1ME244300001 ROLL OVER VALVE ASSY 1| ffEl R ]
10 |1ME2400300 EPA FUEL PIPE 3 1 [EPAIME3
11 [1ME2441000 VACUUM PUMP 1 R
12 |9186306016166300 |BOLT M6x16 (GB/T 5789) 2 |9242M6 X 16
13 |1ME2400500 VACUUM PIPE 1 (s
14 |1ME2400200 EPA FUEL PIPE 2 1 (EPAIME2
15 |1ME2442000 Oil filter 1 [RIT125-19/N s g8
16 |1ME2400100 EPA FUEL PIPE 1 1 [EPAIHE1
17 |9673309000005300 |Clamps (d=¢9) 4 [BHRETF (d=99)
18 |9673312000005300 |Clamps (d=¢12) 1 |EBMRF (d=912)
19 |9673310000005300 |Clamps (d=¢10) 4 [BHFET (d=¢10)
20 [9673314000005300 |Clamps (d=¢@14) 2 [BERTF (d=14)




